






Brand / Model workXwear Impact Free

Protection Level EN 388 (2016) : (4.X.4.3. DP)

Abrasion Resistance Level 4

Cut Resistance (Coup Test) N.A.

Tear Resistance Level 4

Puncture Resistance Level 4

Cut Resistance (TDM-100 Test) Grade D

Impact Protection Grade P

Construction
-	 Knitted Liner 

45% High Performance Polyethylene, 12%Fiberglass, 5% Spandex, 
38% Polyester

-	 Impact Protection 100% Thermal Plastic
-	 Rubber Palm Coating 100% Nitrile

Features 
•	 13 gauge
•	 High Visibility color
•	 Anti Cut Level D
•	 Impact TPR Protection (Grade P)
•	 Knitted for maximum breathability
•	 Adjustable cuffs

CURRENT MARKING

Rating

1-4Abrasion

Cut (Coup Test)

Tear

Puncture

1-4

1-4

1-5

4 5 4 4

NEW MARKING

Rating

1-4Abrasion

Cut (Coup Test)

Tear

Puncture

Cut (TDM-100 Test)

Impact Protection

1-4

1-4

A-F

P, F, X

1-5

4 X 4 3 D P

Brand / Model workXwear Rizcut 5

Protection Level EN 388 (2003) : (4.5.4.4.)

Abrasion Resistance Level 4

Cut Resistance Level 5

Tear Resistance Level 4

Puncture Resistance Level 4

Construction
-	 Knitted Liner 45% High Performance Polyethylene, 

12%Fiberglass, 15%Spandex, 28% Nylon
-	 Rubber Palm Coating with grip 100% Natural Latex

Features 
•	 13 gauge
•	 EN CUT Level 5 (EN 388:2003)
•	 Hard wearing durability coated latex
•	 Grip texture on palm for extreme grip
•	 Knitted for maximum breathability

MECHANICAL HAZARDS

Abrasion Cut Tear Puncture

4  5  4  4

workXwear Safety Gloves



Component workXwear Ligero low cut laced

Upper FlyKnit Mesh (Black / Green)

Outsole PU / PU outsole

Midsole Kevlar Insert

Toecap Composite Toecap NON METAL

Component workXwear Atlantis Premium Comfort Low Cut  
Laced up Shoes

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Minimum of 110mm (EN Standard)

Component workXwear Cadetor Low Cut  Laced up Shoes

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Minimum of 110mm (EN Standard)



Component workXwear Guardian Mid Cut  Laced up Ankle 
Boots

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Height Clearance of 190mm (EN Standard)

Component workXwear Champion Mid Cut  Zip up Ankle 
Boots

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Height Clearance of 200mm (EN Standard)

Component workXwear Defendor Mid Cut  Slip On Ankle 
Boots

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Height Clearance of 165mm (EN Standard)

Component workXwear Protector High Cut  Slip On Tall Boots

Upper Top Grain Cow Hide Leather

Outsole PU / PU outsole

Midsole Steel plate full piece

Toecap Steel Toe cap

Height Height Clearance of 275mm (EN Standard)







[ [ [

Incorporating safety & comfort durability. Practical with modern touches.

Product Features:

•	 100% Natural Cotton Blend treated with flame retardant finishing. Good for long & short term offshore 
mobilisation use.

•	 high collar for added protection.
•	 Concealed zipper chest pockets with allowance for kinds of devices.
•	 Ruler pocket on right leg & 2 side swing pockets with side entry.
•	 radio loops for handsfree operation.
•	 8 points 50mm FR reflective bands.
•	 Elastic rear waistband with inserts
•	 Bi-swing action back for ease of movement
•	 Action back with heat release modacrylic FR mesh allowing body heat dissipation.
•	 Sleeve cuffs with adjustable & concealed snap fasteners.
•	 Performance guaranteed up to 50x washes minimum.
•	 Available in FR White with Navy styling

Safety Approvals

All Fire Safety regulations approved
	 -	 EN ISO 11612
	 -	 EN ISO 1149-5
	 -	 IEC 61482-2

Fire Retardant Workwear

[ [ [





 

 

Notified Body  
for PPE Directive,  

Construction Products Regulation  
& Marine Equipment Directive  

I.D. No. 0338 & 0339 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
 
 

 
 
 
 
             Confidential Report 
 

Our Ref: 60/01865/C 
 
 
 
 
 
 

 
 
 
 
 
 
  
  



Unit 6, Wheel Forge Way, Trafford Park,  
Manchester, M17 1EH, UK. 

Telephone: +44 (0) 161 876 4211 
Email: info@bttg.co.uk 

Website: www.bttg.co.uk      
 

  Date: 22 December 2017 
  

Our Ref: 60/01865/C 
Your Ref:  

  
Page: 1 of 3 

  

 
 
 

Shirley® Technologies Limited. Registered Office: Wira House, West Park Ring Road, Leeds, LS16 6QL. 
A company registered in England & Wales with company number 04669651. VAT Number GB 816764800. 

The supply of all goods and services is subject to our standard terms of business, copies of which are available on request. 
Our laboratories are accredited to EN ISO/IEC 17025. 

 
Copyright © 2016 Shirley Technologies Limited. All rights reserved. 

 
 Client: HOE SENG (S.K) PTE LTD 

  7 Soon Lee Street 
  #02-40/41/05 iSpace building 

  Singapore 627608 
 
 

Job Title: Testing of one woven fabric 
     

 
Client's Order No: - 

 
 

Date of Receipt: 23rd October 2017 
Date of Test Start: 28th November 2017 
 

 
Description of Sample(s): One red coloured, woven fabric, identified as follows, was received for testing: 
  
 CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric in red 
  

 The client has confirmed that the fabric is available in the following colours – Red, 
Orange and Dark Blue. It is the opinion of BTTGTM, that colour would not influence 
the performance levels and the performance levels detailed in this report would 
apply to all of the aforementioned colours. 
 

 
Work Requested: We were asked to make the following test: 

  
 Induction decay testing to EN 1149-3 
  After 5 wash cycles according to ISO 6330 (procedure 6N, with tumble  

drying) 
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HOE SENG (S.K) PTE LTD 
 
Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric in red 
 
Test Method:  EN 1149-3: 2004 Method 2 Induction decay 

 Conditioning and testing carried out at 23 ± 1°C, 25 ± 5% r.h. 
 

Cleansing Pretreatment: Five wash/dry cycles according to ISO 6330:2012 Procedure 6N (60°C) with 
tumble drying (Procedure F) (max. 60°C outlet temperature). 

 
Summary of Results:  

 
Determination of width between conductive threads 
 

Measurement Width of Gap (mm) 
1 9.5 
2 9.5 
3 9.5 
4 9.5 
5 9.5 

Mean 9.5 
 
 
Determination of induction decay time 
 

Shielding Factor (S) Half Decay Time (t50), s 

0.11 0.31 

0.09 0.50 

0.10 0.42 

Mean 0.10 Mean 0.41 
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HOE SENG (S.K) PTE LTD 
 
Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric in red 
 
Assessment: 

 
EN 1149-5 REQUIREMEMNTS RESULT OBTAINED PASS/FAIL 

For a material containing conductive threads in a 
stripe or grid pattern the spacing of the conductive 
threads in one direction shall not exceed 10mm. 

9.5mm PASS 

Shielding Factor (S) greater than 0.2 and / or 
Half Decay Time (t50) less than 4 seconds 

Shielding Factor (S) = 0.10 
Half Decay Time (t50) = 0.40 PASS 

 
 
Uncertainty of measurement has not been taken into account when presenting the test result. The 95% confidence limit for this test is ± 5% 
around the pass/fail levels given in EN 1149-5.  
 
 
 
 
Reported by:…………………………… …………………............... A Didycz, Senior Laboratory Technician 
 
Countersigned by:……….………………………………………….. C Dean, Laboratory Director 
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Client:  HOE SENG (S.K) PTE LTD 
  7 Soon Lee Street 
  #02-40/41/05 iSpace building 
  Singapore 627608 

 
 

Job Title: Testing of one woven fabric 
     

 
Client's Order No: - 

 
 

Date of Receipt: 23rd October 2017 
Date of Test Start: 28th November 2017 
 

 
Description of Sample(s): One red coloured, woven fabric, identified as follows, was received for testing: 
  

 CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric in red 
  

The client has confirmed that the fabric is available in the following colours – Red, 
Orange and Dark Blue. It is the opinion of BTTGTM, that colour would not influence 
the performance levels and the performance levels detailed in this report would 
apply to all of the aforementioned colours. 
 

Work Requested: We were asked to make tests according to the following standard: 
 ISO 11612: 2015 
  After 5 wash cycles according to ISO 6330 (procedure 6N, with tumble  
  drying, except where indicated)  
 
  
 
 
This is a summary report detailing the results as required by the ISO 11612: 2015 performance standard. 
All test methods are UKAS accredited.  
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Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric 
 
Performance Standard:  ISO 11612: 2015 

(a) Clause 6.2.1 Heat resistance (at 180°C) 
(b) Clause 6.3.2 Limited flame spread – Face ignition 
(c) Clause 6.3.3 Limited flame spread – Edge ignition 
(d) Clause 6.4 Dimensional change due to cleaning 
(e) Clause 6.5.1 Tensile strength 
(f) Clause 6.5.2 Tear strength 
(g) Clause 7.2 Convective heat 
(h) Clause 7.3 Radiant heat  

 
Cleansing Pretreatment: Prior to all tests except clause 6.4 five wash/dry cycles according to ISO 

6330:2012 Procedure 6N (60°C) with tumble drying (Procedure F) (max. 80°C 
outlet temperature). 

   
 Prior to test clause 6.4 five wash/dry cycles according to ISO 6330:2012 

Procedure 4N (40°C) with tumble drying (Procedure F) (max. 60°C outlet 
temperature). 

 
 Tests 6.3.2 and 6.3.3 also carried out in the “as received” condition. 
 

Summary of Results: See pages 3, 4 and 5. 
 
ISO 11612: 2015 states the following: 
 

• “All the individual results of the specimens of a test shall meet the performance requirement”  
• “The average result shall be given” 
• “The estimate of uncertainty shall be applied when it may affect the rating or classification of a property” 

 
For the purposes of assessing the sample, BTTGTM uses the following parameters: 
 

1. The worst individual test result. 
2. The mean result after uncertainty of measurement has been applied. 
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Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric 
  
Summary of Results:  

 
PROPERTY TEST METHOD EN ISO 11612 

REQUIREMENTS 
RESULTS OBTAINED PASS/FAIL 

OR LEVEL 
6.2.1 
Heat resistance 
(at 180°C) 

ISO 17493: 2016  
at 180°C 

Shall not ignite or 
melt or shrink > 5% 

Fabric did not ignite or 
melt. Shrinkage: 
                  Length    Width  
Mean   -0.9%          -0.4% 
Worst   -1.0%          -0.5% 

PASS 

6.3.2 
Limited flame 
spread 
– Face ignition  
(code letter A1) 
 
 

ISO 15025: 2016 
Procedure A 

 
No flaming to edge 
No hole formation 
No flaming or molten 
debris 
Afterglow time ≤ 2s 
Afterflame time ≤ 2s 
 

As received 
No flaming to edge 
No holing 
No flaming or molten 
debris 
No afterglow  
No afterflame  

PASS A1 Pre-treated 
No flaming to edge 
No holing 
No flaming or molten 
debris 
No afterglow  
No afterglow  
No afterflame 
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Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric 
  
Summary of Results:  

 
PROPERTY TEST METHOD EN ISO 11612 

REQUIREMENTS 
RESULTS OBTAINED PASS/FAIL 

OR LEVEL 
6.3.3 
Limited flame 
spread 
– Bottom edge 
ignition  
(code letter A2) 

ISO 15025: 2016 
Procedure B 
(Folded edge) 

 
No flaming to edge 
No flaming or molten 
debris 
Afterglow time ≤ 2s 
Afterflame time ≤ 2s 

As received 
No flaming to edge 
No flaming or molten 
debris 
No afterglow  
No afterflame 

PASS A2 
Pre-treated 
No flaming to edge 
No flaming or molten 
debris 
No afterglow  
No afterflame 

6.4 
Dimensional 
change 

ISO 5077: 2007 Woven: ≤ ± 3%                   Warp         Weft 
Mean       -2.5%        -0.5% 
Worst      -2.8%        -0.7% 

PASS 

6.5.1 
Tensile strength 

ISO 13934-1: 2013 ≥ 300N                 Warp          Weft 
Mean      830N        450N 
Worst     779N        341N 

PASS 

6.5.2 
Tear strength 

ISO 13937-2: 2000 ≥ 10N              Across warp   Across weft 
Mean   18N            19N 
Worst       18N            18N 

PASS 

7.2 
Convective heat  
(Code letter B) 

ISO 9151: 2016 Level                  HTI24 
B1   ≥ 4.0s 
B2 ≥ 10.0s 
B3 ≥ 20.0s 
 

Specimen      HTI24  
1      5.8s 
2      5.6s 
3      5.8s 

  Mean                    5.7s 

LEVEL B1 
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Sample: CFR265 Pyrovatex, 100% cotton flame retardant antistatic woven fabric 
  
Summary of Results:  

 
PROPERTY TEST METHOD EN ISO 11612 

REQUIREMENTS 
RESULTS OBTAINED PASS/FAIL 

OR LEVEL 
7.3 
Radiant heat  
(Code letter C) 

ISO 6942: 2002 
Method B at 
20kW/m² 

Level                  RHTI24 
C1 ≥ 7.0s 
C2 ≥ 20.0s 
C3 ≥ 50.0s 
C4 ≥ 95.0s 

Specimen     RHTI24  
1     14.3s 
2     14.3s 
3     14.5s 

Mean                     14.4s 

LEVEL C1 

 

 
 
An estimation of uncertainty of measurement has been taken into account when making a judgement to any pass/fail criteria. Refer to 
Appendix A for further information.  
 
 
 
 
Reported by:……………………………………………….............................. M T Healey, Principal Technician 
 
Countersigned by:……….…………………………………………………………. C Dean, Laboratory Director 
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Appendix A 
 

ISO 11612: 2015 Annex E: Uncertainty of Measurement: 
 
   
 

ISO 11612 
Clauses Test Method 95% Confidence limit 

5.2       Pre-treatment 
Washing: ISO 6330: 2012 Chaotic Processes 

Not applicable 
6.2.1  Heat resistance 

ISO 17493: 2016 (180°C) ± 2.8% 

6.2.2  Heat resistance 
 (optional) ISO 17493: 2016 (260°C) ± 2.8% 

6.3.2  Flame spread 
  – Face (A1) ISO 15025: 2016 (A)  ± 5.0% 

6.3.3  Flame spread  
    – Edge (A2)  ISO 15025: 2016 (B) ± 10.8% 

6.4  Dimensional change 
ISO 5077: 2007 ± 3.2% 

6.5.1  Tensile strength 
 (woven fabrics) ISO 13934-1: 2013 

Aramid    ± 1.7% 
Wool         ± 3.5% 
Cellulosic   ± 4.8%  

6.5.2  Tear strength 
  (woven fabrics) ISO 13937-2: 2000 

Aramid    ± 2.8% 
Wool     ± 4.4% 
Cellulosic  ± 5.8%  

7.2  Convective heat (B) 
ISO 9151: 2016 ± 10.5% 

7.3  Radiant heat (C) 
ISO 6942: 2002 (20kW/m²) ± 4.8% 

  
* These uncertainty value are based on a standard uncertainty multiplied by a coverage factor k=2, 

which provides for a confidence level of approximately 95%. 
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